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COLUR  : GRAY
STORAGE : 1 YEAR IN ORIGINAL CONTAINERS
MIXING RATIO : COMP. A:B = 1:1 BY WEIGHT AND
VOLUME
DENSITY : ~ L72kg. /Itr
SETTING TIME : 30-45 MIN AT 25C"

CUREING TIME : INITIAL CURE 24 HOURS AT 20C°

: FINAL CURE 7 DAYS AT 20C°
COMPRESSIVE STRENGTH : 75 MPA
FLEXURAL STRENGTH : 40 MPA

TENSILE STRENGTH (STEEL TO STEEL)
(CONCRETE TO CONCRETE) : CONCRETE FALIS
AT 3 MPA

TENSILE SHERA (STEEL TO STEEL) : 11MPS
BOND STRENGTH (CONCRETE) ~ : 3-5MPS
(STEEL) :20MPS

HEAT DEFLECTION TEMPREATURE : 50°C

PACKAGING : 2 KG. (A+B)

CP. CONPRO CO.,LTD.

98/1 Moo 9 Rachathewa, Bangplee, Samutprakarn 10540

Tel: 02-727-9814, 02-727-9815 Fax: 02-727-9816 WWW.CpCONpro.com



Steel diameter | Hole Diameter | Hole Depth | Concrete Strength | Ultimate tensile load | Ultimate shear load
(mm) (mm) (mm) (Mpa)

12 17 120 30 60 58

16 21 180 30 75 82

20 25 200 32 118 86

25 30 240 40 230 145
ANNNUADMISIAL
Oegsnis aeils = Good Steel Hole Hole Depth | Consumption
Alkalis . Good Diameter Diameter (mm) (CC) with
Brine : Excellent (i) (mm) 20% loss
Detergents . Excellent 6 11 60 5
Fats : Excellent 9 14 90 10
Mineral Oils  : Excellent 12 17 120 16
Salts : Excellent 16 21 160 28
Soaps . Excellent 20 25 200 43
Sugar Solutions : Good 25 30 240 82
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PULL OUT STRENGHTS IN CONCRETE

CONSUMPTION CALCULATION FORMULA

Consumption (cc) = (r2 Hole —1° Steel)

Note : L =Hole Depth

1.2 = 20% Loss

R=D/2

Recommended Spacing : The minimum distance between

anchor or edge distance should not be less than

the recommend hole depth

xLx12x1.0x10"

CP. CONPRO CO.,LTD.

98/1 Moo 9 Rachathewa, Bangplee, Samutprakarn 10540
Tel: 02-727-9814, 02-727-9815 Fax: 02-727-9816 WWW.CpCONpro.com
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Sample’s name

CP-Epoxy-11

Customer’s name
Customer’s address
Sample’s description
Test date

Test method

Remark

WU 6.7

TEST REPORT
Mark / Brand Laboratory No.
CP. Conpro L.51/07036.1
Test Results
No. 1 No. 2
Tensile force, kgf 2,585 2,545

CP. Conpro Co., Ltd.

558/30 Moo 12 Bangna-Trad Road, Bangna, Bangkok 10260 Thailand

Part A : white gel ~ Part B : black gel

28 August 2008 - 10 September 2008

Tested by Universal Testing Machine Shimadzu : Model UMH - 50 by tensile force

between deformed steel bar and cube concrete with rate 20 kgf/sec at temperature

30£1°C.

1. Sample mixed, Part A :Part B=1:1 by weight.

2. Concrete mixed, portland cement type I : sand : stone = 65 : 162 : 218 by weight,
water/cement = 0.51, curing time 12 days.

3. Specimen, made circular hole diameter of 16 mm and depth of 87 mm on cube
concrete dimension of 150 x 150 x 150 mm . Put CP-Epoxy-11 and deformed steel

bar diameter of 12 mm in the hole, keep 24 hours.

Approved by Reported by _—
Dot , brivain T
(Mr. Pradab Sawangsri) (Mr. Kritsada Suttipan)
Scientist 8 Scientist 4

This report is only valid for the sample received. The above statement is not intended for advertising purposes and

shall not be reproduced or shall not manifest partially without the written permission of the Department of Science Service.

Department of Science Service, Ministry of Science and Technology

Rama VI Road, Ratchathewi, Bangkok 10400, Thailand Bige 24
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